Test Report

No. SDHL1611023334FB Date: Nov.30, 2016 Page 10f3

QINGDAOQO JIANLI RUBBER & PLASTIC PRODUCTS CO..LTD
NORTH OF EAST DAXIZHUANG VILLAGE,JIULONG STREET AGENCY,QINGDAQO,CHINA

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description
SGS Ref. No.
Manufacturer

Buyer

Sample Receiving Date
Test Performing Date

: RUBBER MAT

: QDIN1611006343PS

: QINGDAOQ JIANLI RUBBER & PLASTIC PRODUCTS CO.,LTD
: . En

: Nov.22, 2016
: Nov.22, 2016 to Nov.30, 2016

Test Result Summary

Test(s) Requested

Result(s)

AS ISO 9239.1-2003

i/

Summary:

1. For further details, please refer to the following page(s).

Signed for and on behalf of

Shunde Branch
SGS-CSTC Co., Ltd.

A

Kevin Pan
Approved signatory
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SAMPLE INFORMATION AND PICTURES
Area density*: 8.68kg/m*
Thickness*: 6mm
*---Measured by the laboratory

Sample face

Sample back

Sample for after test

***End of Report***
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